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'CLIENT : FILIGREE TEXTILES PTY LTD .+ _°  TEST NUMBER -: 7-564333-BV
& 150 VICTORIA STREET T3l 2e st paE s o L £ 1070372009
. NORTH GEELONG VIC 3215 299 . 4 19100 , 338 _

SAMPLE DESCRI P‘I‘ION

Cllents Ref "Roma II, Seamist II'
Woven sheer fabric LRGN
Colour: White, Ivory,.Champagne, ‘Bone
Approximate thickness: lmm Sk
End use: Curtains '

TI—IESE RESUL’I‘S MUST BE CONSIDERED IN CONJUNCTION
; WITH THE COMMENTS ON THE FOLLOWING PAGE(S

Material Spe01f1catlon prov1ded by cllent.
Nominal comp081t10n'iPolyester
Nominal mass: 689/m2

BS/NZSEE 680
1530.3 - 1999

"RESULTS:

-7;{Date tested 23/01/2009

';;:Number of spec1mens tested‘”

REGULATORY INDICES: -

179898023550

‘Slmultaneous determlnatlon of Ignltablllty,-Flameff'
)Propagat;qn, Heat Release and Smoke, e

HFaceltested-: Both

Ignltlcn tlme T :

Flame propagatlon tame-f'

Heat release 1ntegra1
: Smoke release Togde o
'.Optlcal den51ty,md SR

Number of specmmens 1gn1ted: o

Ignltablllty Index-j”“'*“

Spread of Flame Index

“: ‘Heat  Evolved Index <& i 4.
V‘Smoke Developed Index a8

_ (CONTINUED NEXT PAGE)
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A This Laboratory is accredited by the National Association ofTestmg Authorities, Australia, for:

NATA - Chemical Testing of Textiles & Related Products 3 Accreditation No. 983
- Mechanical Testing of Textiles & Related Products : AccreditationNo. 985
-Heat & Temperature Measurement : AccreditationNo. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as 1o the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced excgpt in full and shall be rendered void if
amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in
advertising providing the content and format of the advertisel hdve been approved in advance by the
Managing Director of AWTA Ltd.

. JACKSON B.Sc.(Hons)

APPROVED SIGNATORY AGING DIRECTOR
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Comments-f

.~ These results only apply to the spe01men mounted as descrlbed 1n thls report

The results of thls flre test may be used to dlrectly assess. flre hazard =
but 1t should be recognlzed that a 51ng1e test method w1ll not prov1de a full
assessment of fire hazard under all flre condltlons i

The specimens were mounted to simulate use in an unsupported or

free hanging mode.

- The results may be: ‘significantly different

when mounted ol 31mulate a wall claddlng 0L | upholstery appllcatlon

Each test spec1men was sandw1ched between two layers of galvanlsed
welded sguare mesh made from wire of nominal dizmeter 0.8mm and

1n four places

"“nomlnal spacing 12mm in both dlrectlons and the assembly clamped

e g0l P

To allow free movement of sample durlng testlng all corners were folded away

from the clamps

Smoke Developed Index is reported as 0 1 due to therlnablllty

of the smoke measurement equlpmeﬁt to resolve' n 1ndex of zero.

Ignltlon is 1n1t1ated by a pllot flame that 1s held near

but does not touch the specimen. A material that ¢

-1gn1te durlng the standard test may 1gn1te 1f conta:ted ii

with a pllot flame durlng the test

172878
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A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
NATA - Chemical Testing ofTextHes & Related Products : Accreditation No. 983
- Mechanical Testing of Textiles & Related Products : AccreditationNo. 985
-Heat & Temperature Measurement 3 Accreditation No. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in
adverlising providing the content and format of the advertisel been approved in advance by the

Managing Director of AWTA Ltd.
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AS-1:530.-'.2A1;:9;‘.33'. ; 7  Test for Flanunablllty of Materlal,s; : ! ) : : y :‘ "
- DATE TESTED k7 -.Flammablllty Index gre ‘Range 0 - 100. fcl.)r“mo.st‘ mater1a1
Gy 8 riode £ 8 28 ri 8] , '. f"l"" “AFE %gggth widen o
Spread Factor Range 0_ 5 40 0 S 0 :
- Heat Factor: Range 0 w upward _._l : T 1

: Max1mum he:l.ght (d) mean " h

e () mean
LEistiiteniTaia P
Heat {a) cmean =il ¢ degC mln

G e
3 No of spec1mens tested
These test results relate only to the beha

_intended to be the sole crlterlon for assess,ulg the potentlal flre
hazard of the material dn use HE Gl e g d
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